
G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            1 | P a g e  

 

CHAPTER- I 

 

 

1.1  GENERAL 

Nagar Nigam Jhansi (NNJ) was set up for the development of city and civil social 

infrastructural services in the metropolis. Jhansi is the fastest growing commercial and 

industrial city in India. It is also a historical place of attention of many people from several 

parts of nation from very ancient days. The city is situated between the rivers Pahuj and 

Betwa between North longitudes 24°11' and 25°57' and East latitudes 78°10'and 79°25'. It 

has an average elevation of 284 metres (935 feet). It is about 415 kilometres (258 mi) 
[...]
lower arms) are fastened together using a tendon or a thick rubber band to plump the 

shoulders. The carcass is then washed and railed to the inspection bay. 

 

 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            34 | 

P a g e  

 

5.3.6   POSTMORTEM INSPECTION  

Aside from the carcass, parts of the animal body which are assembled for inspection are the 

tongue, head, and pluck, liver and intestinal mass. The carcass is held still in the suspended 

position. However, the visceral organs including the head and tongue are placed on hooks in 

a separate bay while the stomach and intestines remain in the truck. Each carcass is 

identified with its set of organs for inspection. 

Inspection is normally carried out by professional veterinarians but some parts of the world 

trained public health inspectors are employed. Their duty is to examine the slaughter 

products for evidence of disease and abnormality and eliminate them from the public meat 

supply.  

5.3.7   OFFAL HANDLING  

Offal handling is an important part because a substantial weight of sheep’s and goat are 

discharged during de hiding and evisceration. The foot rail and sit –stand stool are designed 

in such a way that workers can vary their position while working and workflow system are 

redesign as that the masses are automatically transferred from the end of the viscera table to 

respective offal conveyor.  

5.3.8  STAMPING 

The wholesome carcass-meat and the organs and parts thereof would be stamped with the 

specific Meat Inspection stamps provided for, with the specific ink. Stamping mark or 

impressions would be applied properly and legibly at the specific region or parts of the 

carcass-meat and organs, as per stamping process in vogue or as per International Meat 

Industry Concept, practice and procedure followed would be as laid down in the code of 

regulations in this regard. 

5.3.9  WEIGHTMENT 

The record of weight of carcass would be maintained for the benefit of the butchers or the 

administration as the case may be, for statistical purpose.   

 

 

 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            35 | 

P a g e  

 

A Typical flow diagram of Plant Operation 

 

Animal Arrival            

 

 

 

  

                                                                                                                                          WASTE 

                                                                                                       Blood Coagulant           WATER 

                                                                              Steam 

                                                                                               

              Ch                   TREATED WATER 

                                    

                                                                                   

                                                                                                             

                                                                                    

                                                                          

                                                                                                                                

                                                                                                                                    

                       Condensate to ETP              

      

                                                                                               

                                                     

  

 

 

Lairage 

Slaughtering 

Hoisting 

Bleeding Blood 

Dehiding 

Head and leg Cut 

Evisceration 

Carcass wash 

Water 

Ante Mortem 

Stamping 

Weighing 

Chilling 

Blood 

Wash water 

Wash water 

Wash water 

Blood Coagulation 

Plant 

ETP 

Transportation 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            36 | 

P a g e  

 

5.4 BLOOD COAGULATION PLANT:  

Capacity: 1 KLD 

Process Description with Flow Chart. 

The Coagulation Process of Blood as envisaged is given below: 

 The major blood from Halal point and bleeding area of the slaughter house to be 
stored in a sump tank. There will be mixing devise in the tank to keep the blood 
homogeneous. The above raw blood is to be transferred to a Coagulation process.  
 

 The above blood will be transferred through pump from blood collection tank/sump 
tank to a coagulator through a mixing tank fitted with agitators where high pressure 
steam through a boiler will be injected to create cyclonic motion for cooking the 
blood.  

 

 The coagulator will cook the blood at minimum 120oC when coagulum will be formed 
and the coagulum will then be taken to a vibrating screen chamber. The water from 
the vibrating screen chamber will be discharged to ETP which will be having around 
500mg/ltr. BOD concentration and temperature around 80oC. The coagulum / cooked 
blood cells from the vibrating screen will then be discharged to a collection tank.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            37 | 

P a g e  

 

TYPICAL FLOW DIAGRAM OF PROPOSED BLOOD COAGULATION PLANT 

 

Raw Blood From Halal 

Point & Bleeding Area 

 

 

  

 

 

     Water to ETP                                                                         Steam 

                                                                                               

 Water to ETP              

          

                                                                               

                                                                                                             

                                                                                

 

5.5  EFFLUENT TREATMENT PLANT 

Water Quality as every technologist knows, lies at the center of Industrial activity and at the 

heart of life. The effluent when left untreated from industry which plays havoc with ground 

water. Consequently water treatment Plant developed to manage water in a better way 

ensuring both customer and ecology profit. This process take into account a complex set of 

field conditions and propose water management approaches that make economical and 

technical sense. 

This ETP shall be designed for handling 15 KLD of effluent generated from the Abattoir. 

Area required to construct this plant is approx 48 SQM. Biological system of treatment is 

envisaged with double Aeration & Double Clarification Stages. 

Sump Tank with Agitator 

Mixing Tank with Agitator 

Coagulator 

Vibrating Screen Chamber 

Collection Tank 

Boiler 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            38 | 

P a g e  

 

The effluent after treatment can be discharged into sewer line or can be used for irrigation 

purpose. Solids separated should finally be collected on sludge drying bed after using sand 

filter and can be utilized as manure. 

5.5.1 BASIS 

Flow capacity 

Total daily flow 15 KLD 

Average hourly flow 2.0 M3/Hr 

Peak hourly flow 5 M3/Hr 

Raw Effluent characteristic 

 

5.5.2  TYPICAL PARAMETERS OF  RAW EFFLUENT 

PH-------------7.1 

BOD : 2500 mg/lit 

COD : 4000 mg/lit 

Oil & grease : 50 mg/lit 

Total Suspended Solids : 1200.00 mg/lit 

 

5.5.3 PARAMETERS OF  TREATED EFFLUENT 

PH-------------- 5.5-7.0 

BOD :  100.00 mg/lit  

COD : 250 mg/lit 

Oil & grease :10 mg/lit 

Total Suspended Solids :100.0 mg/lit 

 

5.5.4 REUSE OF TREATED EFFLUENT 

The treated Effluent shall be disposed off suitably. It should meet the above stringent 

standards. 

5.5.5 AVAILABILITY OF AREA 

Sufficient area (48 SQM) is made available for the construction of the Effluent Treatment 

Plant.  



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            39 | 

P a g e  

 

5.6 TREATMENT CONCEPT 

The treatment should be decided keeping in mind the raw Effluent quality and desired 

treatment Effluent quality. 

As can be seen from the design parameters, the untreated effluent BOD is 2500 mg / Liter. 

The desired treated effluent BOD is less than 100 mg/Liter. It is not possible to reduce the 

BOD to the desire level without going in for two-stage aeration & clarification.  

The Effluent produced in the slaughter house first shall be divided in two channels. These 

channels should be separated by two gates. Then effluent should go to the Screen Chamber. 

The Effluent produced first should pass through a screen chamber for the removal of large 

floatable and particles. Here, the solid particles etc. should be trapped and removed 

manually. Two chambers should be provided for screenings. The screening removal should 

be manual. This facility provided so that while one is being cleaned, the other can be used. 

The effluent then should flows to the Oils & Grease trap. 

In the Oil & Grease Trap, the gravity-based trap is proposed to separate oils & greases from 

the effluent. The animal fats should be trapped here. To help the grease to rise on top, mild 

diffused aeration should be incorporated. The effluent should go to Equalization Tank. 

In the Equalization Tank, the quantity and quality fluctuation should be absorbed here. Since 

the effluent is highly biodegradable almost 24 hours storage in the tank should be 

considered, diffused aeration should be incorporated to prevent septic conditions and to keep 

the suspended matters in suspension. The Effluent should be pumped to the Primary settling 

tank. 

The primary settling tank removal of suspended solid should be done by gravity settling. This 

should be achieved by providing adequate retention time in a quiescent state. Settling rate 

should be enhanced by addition of flocculent, a flocculation zone should also be provided 

after flocculent mixing and before sedimentation. Then effluent should be transferred to 

dissolved air flotation system. Here again suspended solids and oil & grease should be 

removed from the effluent. Outcome of this unit should be pumped to aeration tank – 1. 

 In the Aeration Tank – 1 the BOD/COD load reduction should take place. In this tank the 

bacterial culture should be added as returned activated sludge. There should be sufficient 

incorporation of air by floating/fix surface aerator. For balanced growth of microorganisms 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            40 | 

P a g e  

 

in a biological treatment reactor, the ratios BOD: N:P should be 100:5:1 for aerobic system. 

The urea and DAP tank should be able to accommodate one days requirements of the 

chemicals. Micro organism degrades the complex organic pollutant contained in the effluent 

and establishes a multiplication cycle. The mixed liquor should be then transferred to 

secondary clarifier-I for settling, separation and activation of flocks. 

Secondary Clarifier-I should be circular tank having cone shaped bottom with central feed 

and peripheral treated effluent collection arrangement. There should also be a slow moving 

mechanical scrapper for scrapping the sludge and pushing it to the central pit. The sludge 

settles in the central pit and it shall be also partially de moisturized. In this first stage of 

Aeration cycle, the BOD reduction should be to the tune of 85-90%. The output BOD should 

be 190mg/L after first stage of Aeration Cycle. 

In the Aeration Tank-2 the BOD/COD load reduction taken place. In this the bacterial 

culture is added as returned activated sludge. There is sufficient incorporation of air by 

floating surface aerators. For balanced growth of microorganism in a biological treatment 

reactor, the ratios BOD: N:P should be 100:5:1 for aerobic system. The urea and DAP tank 

included in the scope will be able to accommodate one days requirement of the chemicals. 

Micro organism degrades the complex organic pollutant contained in the effluent and 

establishes a multiplication cycle.  The continued growth of microorganism results into 

formation of flocks which have tendency to settle down when provided a quiescent settling 

zone. The mixed liquor (containing flocks of micro organism) here after transferred to 

secondary clarifier-II for settling, separation and activation of flocks. 

Secondary Clarifier-2 is a circular tank having cone shaped bottom with central feed and 

peripheral treated Effluent collection arrangement. There is also a slow moving mechanical 

scrapper for scrapping the sludge and pushing it to the central pit. The sludge settles in the 

central pit and it shall be transferred to sludge sump from sludge pit via sludge regulating 

valve. The Sludge shall be also partially de moisturized. In this second stage of Aeration 

cycle, we expect the BOD reduction is expected to the tune of 90-95%. The output BOD of 

<30 mg/L after second stage of Aeration Cycle is expected. The supernatant clarified water 

flows by gravity to treated water Tank. 

 

The clarified waste water shall flow into the Chlorine Contact Tank. Chlorination shall be 

done here for disinfection in this tank. Suitable dosing system has been provided for 

Chlorination. The treated water then pumped to pressure sand filter and disposed off 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            41 | 

P a g e  

 

suitably. 

From sludge sumps about 50% of sludge is re circulated to aeration tanks. Only excess 

sludge is sent to the Sludge Drying Beds.  

The Sludge Drying Beds further concentrate the sludge and converts it into sludge cakes. The 

sludge cakes are removed and are ideal for use in land filling material as well as manure. 

The filtrate water is transferred to the equalization tank. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            42 | 

P a g e  

 

A typical flow diagram of ETP is attached below. 

 

      Effluent Water 
 
 From Slaughter Halls 
                   & 
 Blood Processing Plant. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

                    
                      
           Treated                                                                                                                                  
 
 
                                                                                                                                    Water Discharge   
 
 
 
 
 
 
 
 
 
 
 
 
 
 

   Sludge Recycle 
 

 

Collection Tank 

Double Screen Chamber 

Oil & Grease Skimmer 

Equalization Tank 

Aeration Stage I 

Clarifier Stage I 

Aeration Stage II 

Clarifier Stage II 

Sludge Drying Bed 

Oil Pit 

Polishing Tank 

Sludge For 

Disposal 

INPUT 

Flow: 15 KL/Day 

BOD: 2500 Mg/Ltr. 

(max) 

TSS: 1000 

Mg/Ltr.(max) 

Ph: 6.5 (max) 

OUTPUT 

Flow : 15 KL/Day 

BOD : <100 Mg/Ltr.  

TSS : <100 Mg/Ltr. 

PH : 6.5 to 7.5 

Oil/Grease : <10 

Mg/Ltr.  

 



G.K.SEN AND ASSOCIATES 

 

Modernization of Existing Slaughter House for NNJ at Bhagwantpura.                            43 | 

P a g e  

 

 

5.7 LIST OF EQUIPMENTS 

COMPLETE SLAUGHTER HOUSE EQUIPMENTS & MACHINERIES 

Slaughter Line and Slaughter Hall Machineries Complete 

Capacity -30 Nos. Large animals per day  

 

Sl. 

No Items Quantity 

1 Killing Box(manual type) 1 no 

2 Bleeding grating (trough)- SS-304 1 no 

3 Electric hoist-0.5 Ton cap 2 nos 

4 Shackles hooks (SS-304) 50 nos 

5 Bleeding Rail (manual - 12 mtr 1 set 